United States Industrial Environmental Resear
Environmental Protection Laboratory June 1980
Agency Cincinnati OH 45268

Research and Development

yEPA Truck Washing
| Terminal Water
Pollution Control

600280161

DB



RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Protection Agency, have been grouped into nine series. These nine broad cate-
gories were gstablished to facilitate further development and application of en-
vironmental techneclogy. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

1. Environmental Health Effects Research
[...]
Research Laboratory - Cincinnati, Ohio  45268.

David G. Stephan
Director
Industrial Environmental Research Laboratory
Cincinnati




ABSTRACT

A laboratory and pilot-scale investigation of a treatment sequence,
including physical, chemical, and biological treatment steps led to a
full-scale installation for the treatment of tank truck washing wastewater.

The system included gravity separation, equalization, neutralization,
dissolved air flotation, mixed-media filtration, carbon adsorption,
and biological treatment. This facility treated 15,000 gallons per day
(6.6 x 1074 m3/s) of wastewater from the Matlack, Swedesboro, New Jersey
truck washing terminal for proposed subsequent discharge to a tributary
of the Delaware River. -

Following pre-treatment for the removal of suspended solids and
insoluble o0ils and greases, carbon adsorption was used for detoxifying
the wastewater prior to biological stabilization.

The total system demonstrated an overall treatment effectiveness
averaging greater than 90% removal of COD and 99% removal of oils and
greases and phenolic compounds.

The cost of treatment was $48.92 per 1,000 gallons (3.78 m3) of
wastewater treated. This equated to a unit cost of $24.46 per trailer
cleaned.

This report is submitted in fulfiliment of EPA Grant Number S803656-01
under the partial sponsorship of the Environmental Protection Agency.
It covers a period of operations from February, 1976 to June, 1977.

A toxic substance study was also conducted. This was somewhat
inconclusive since the reference compounds could not be identified after
the initial treatment step. However, indications were that organic
compounds were eliminated through the treatment train.

A further pilot plant investigation was made to determine if
chemical oxidation through the use of ozone and/or ozone/UV could be
substituted for activated carbon to reduce COD and transform toxic
organics to a biodegradahble form.

This Tatter pilot study was also accomplished under EPA Grant Number
$803656-01 and covers a time period from September, 1977, to

January, 1979.

iv




CONTENTS

Foreword ...ieiiiiiiiieniieerionacenanes tessaas tetecreesacenieana iii
Abstract ...cvvveievinnnnianes cesrnanana Ceeetestetenesciresennas iv
FIOUrES sivuenensnnsrnenaonrsansssnsssssasserasnssansos A |
Tables vivevevnnnss vesesresatesaeenaastaaanna Ceesesrrssesenasenne vii
Abbreviations and Symbols ..viunerveierinnrenerenns cesessresasess Vil

ACknOW]edgementS LR N A N R NN NN NN NIRRT R N ] 1X

SECTION
1. Introduction ...cvveviveerrnnnrecennsnnes teasesseasansens 1
2. ConClUSTIONS tiiienrrnnonrnvrosaorsscosssronans ceeraeian 4
3. Description of Unit Processes ..vviiiiivennneeinnnes, 5
4. Experimental Results and Discussion ......ovveiinneaats 10
5. Fluidized Bed Bioreactor ..... Cheereassarseserrasencsas 26
General Description t.vevieeierertoaesesescosnococnnns 26
Pilot Plant Operations .....cceevvnune cerarrearaerenas 28
Series Operations ...ecevieernerncnoacnsns seermesuanen 31
6. Toxic Substance Evaluation ......ciiviiennresnarencaens 34
7. Chemical Oxidation Pilot Study .....cvevcivvennnnennnn 39
Introduction and Background ......ccivvivinenereancanns 39
Conclusions and Recommendations....... Chesitracvsesanes 40
Experimental Description ...vevierniriiivercanncnnnans 41
Results and Discussion ...... seetesseesinsaetanesracns 48

Bib]iography LR R A N I L B A I R A I 0--0!..0.0.-.“.-; ------------ 80




Number
1
2
3

10
N
12
13
14
15
16
17
18
19
20
21
22

FIGURES

Flow Schematic Swedesboro Wastewater Treatment Plant .........

Rotating Biological Filter ....viiiivinriescnsrecnnsansancsaoas

011 and Grease Reduction - Gravity Separated Influent
through Activated Carbon .....cccvvnene Cteerttateasasaienaaa

BOD Reduction - Gravity Separated Influent through
Activated Carbon ,.....ceivevnenn et eeteteet e te st srunn

€0D Reduction - Gravity Separated Influent through
Activated Carbon ... ....veevinnnencnses Sereressrsasasaansens

Suspended Solids Reduction - Gravity Separated Influent
through Activated Carbon .....eiveecciviesnnsonnrrsnsnnesans

Percent Reduction - Four Parameters .......... teeneerrseserons
Influent and Effluent BOD/COD Ratios .....cccvvvvnavannsn cones
Fluidized Bed Reactor Schematic ..... Cerebeeaaribnsresananasas
Fluidized Bed Pilot Plant ..... .
Process Flow Sheet - Fluidized Bed Series Operation ..........
TOC Reduction - Series Operation .....cviiveiniresniscacnnsnnss
0zone/UV Test Setup Schematic s.vvvviiinrrenarestnensesvenanes
0zone/UV Test Setup PhOtOGraph veeevveeeevesonesenssnnnnsosens
0zone/UV ReActor SCHEMAtiC «.uvsvveerernvreseanseeesnneeernees
Ozone Reactors Connected in Series ...vivviiiinnrenienaeasnnns
Effect of Various Process Parameters on Organics Removal .....
Effect of UV on Organics Removal ....covvnenee. Veesernseareans
Total Carbon Measurements for Flow Tests .uevviivevnecnnnannas
Activated Carbon Column Data Summary .....cceeevevvecocancnane
Total Carbon vs. COD COPrelation ....vvveeeveresnssnnnenannnes

Total Carbon vs. BOD Corre1ation Ceercerensnses Cerseesasesanes
vi

16

17

18

19
20
21
27
29
32
33
43
44
45
46
59
60
66
71
72
73




- TABLES

Number 0 Page
1 Product Mix of Tanker Cargo at Swedesboro Terminal'&_;,;,;_,_'{S_
2 Summary of Treatability Data for Period 2/10/76 - 6/23/77',,_‘11
3 Typical Influent and Effluent ......... cereen ....;.,;;,L.,. “13
4  Percent Removal of Tested Parameters ..........;e..}.. ..... . 14
5 BOD/COD Ratios .eeseeneneervennonnanes Cereeratreraans sesssns 15
6 System Chemical Requirements ......cevvuvenees veeeresieeeass 23
7 Summary of Sludge Generated .....;..........;;,....,...,.... 24
8 Summary of Operational Economics ..... vereenaa ceresseraaaais 247
9  Anaerobic Bioreactor Average ResulfS.vveeverivsessosssninasns 30

10  Anaercbic/Aerobic Series Average Results ...cecevieass ceseas 30

11 Shipments Suspected of Containing Toxic Chemicals .......... 34

.[? GC Testing Cond‘it‘ions L A N N N R AN I N I IR B I N 36

13  Unknown GC Peaks Found in wastewater Samples .,..J......,..Q 36

14 GC/MS Testing Conditions ..... Ceenens erenes Ceeiieen. veees. 37

15 Identified Compounds Adsorbed on Activated Carbon .......... 38
16-25 Batch Run Data Sheets ......... O '...,....;.; 49 - 58

26 Flow EXperiment CONAitions ueeesueeesoossseseneesaneensees 63

27 Flow Experiments - Data SUmmary ...eveeeeesesossnenas vere. 64 - 65

28  Ozonator Capacity and Capital Cost Estimation ....... f'-’f Y

29  Organics Removal and Ozone Utilization - Cumulative «++-++ 68

30 Organics Removal and Ozone Utilization - Selected Periods: 69 .

31 Estimate of Operating Costs for A Full-Scale
Ozonation ProCess .....eviiieneeracrsncnnces Ceenns cevecnnes 77

32 SI Conversion Factors ......... Ceveseesesnsesasnenanna vesess 80




mg/ 1

DAF
RBF

API
BOD
COoD
pH

0&G
JTU
SS

GC

MS

NPDES
New Jersey

ABBREVIATIONS AND SYMBOLS

centimeter

square centimeter
kilogram

kilogram per square meter
kilopascal (kN/m2)
metric liter

meter

square meter

cubic meter

cubic meters per second
milligram per liter
parts per billion

parts per million
pounds per square inch
square foot
approximately

Dissolved air flotation
Rotating biological filter

American Petroleum Institute

Biochemical oxygen demand

Chemical oxygen demand

Defined as the negative logarithm of the
hydrogen ion concentration indicating the
degree of acidity or alkalinity

0i1 and grease

Jackson turbidity units
Suspended solids

Gas chromatography
Mass spectrophotometer

National Pollution Discharge Elimination System
Department of Environmental Protection

vifi




ACKNOWLEDGEMENTS

The initial dissolved air flotation equipment was supplied by
Carborundum Corporation. Appreciation is extended to Mr. Edward Cagney
and Mr. James Plaza of that Company for their help in developing this
stage of the treatment process.

The filtration and activated carbon equipment and supplies were
furnished by Calgon Corporation. Mr. Joseph Rizzo and Mr. Austin Shepherd
of that Company were of assistance in the design layout and the
preparation of this report.

The pilot fluidized bed bioreactor was supplied by Ecolotrol Corp.
Mr. Robert F. Gasser, Vice President, should be thanked for his help
in the pilot study, and also in preparing this report.

The Ozone/UV Chemical Oxidation Study was contracted to
General Electric, Re-Entry and Environmental Systems Division.
Dr. K. K. Jain was the Project Engineer and J. H. Lazur performed the

actual experiments.

Mr. Robert Keller of Matlack's Swedesborc Terminal was the
plant operator. Without his diligent effort, this project could not
have been successful.

A special thanks to Mr. H. A. Alsentzer of Mackell, Inc.,
Woodbury, N.J., who was consultant on the entire project.

The support and guidance of Mr. Ron Turner and Mr. Mark Stutsman
of the EPA-IERL Cincinnati is sincerely appreciated.

iX







SECTION 1
INTRODUCTION

Matlack, Inc. is one of the largest for-hire bulk motor carriers in
the nation. Founded in 1888 as a hauler of construction materials, the
Company converted during the early 1930's to hauling petroleum products in
tank vehicles. As chemical and petrochemical production grew, the tank
truck transporters developed vehicles and know~how to handle a wide variety
of products in bulk quantities. Today, Matlack operates about 2,000
tractors (power units) and 3,800 specialized tank semi-trailers.

Tank truck carriers operate more than 90,000 trucks in the U.S.
About one-third of these are operated by major petroleum and chemical
companies. These fleets haul products of the parent company and are
generally dedicated to specific products. Since these vessels remain in
the same service, it is generally not necessary to clean the interiors
between loads.

The remaining 60,000 or so tankers constitute the industry common
carrier fleet and are "for public hire". Some of these tankers are also
"dedicated" to carry specific products and don't require frequent interior
cleaning, However, a great many are in general service which necessitates
cleaning between product changes. Matlack has 56 terminal locations.

At 28 of these terminals, facilities are provided to clean the interiors
of the tank trailers. During 1976, over 100,000 trailers were cleaned
internally at Matlack facilities. .

The majority of the tank interiors are cleaned by means of a hot
caustic solution recirculated through a omni-directional spinning spray
nozzle inserted into the tank manhole. This is followed by a fresh hot
water rinse through the same device but with the rinse water directed to
the floor drain. It is this rinse water that is the primary source of
the wastewater problem addressed here. This wastewater is a highly
alkaline emulsion containing suspended and dissolved solids, plus soluble
organics, ahd hydrocarbons in a colloidal or emulsified state.

Since 1966, Matlack had been investigating. various pre-treatment
systems for sewer discharge. These included chemical flocculation
followed by vacuum filtration, ultrafiltration, screening and conventional
biological treatment and gravity separation followed by dissolived air
flotation. Gravity separation, equalization and dissolved air flotation
appeared the best and Matlack installed the first system at its Lester,
Pennsylvania terminal in 1974. This was found to produce a treated




effluent that, while high in BOD and COD, was acceptable to the Tinicum
Township Sewage Treatment Plant. A surcharge was made for the excess
BOD and suspended solids.

With the success of the treatment at its Lester terminal and,
realizing that further treatment might be required at some of its washing
facilities, Matlack instituted a pilot study at the Lester terminal aimed
at evaluating secondary treatment of the dissolved air flotation effluent.

This pilot study consisted of running a sllp atream of the dissolved
air flotation unit effluent at 2 gpm (1.0 x 10™* m%/s) through a mixed-
media filter and then through a packed bed of granular activated carbon.
Biodegradability tests were then run on both the filter and carbon
effluents. While the filter effluent demonstrated a consistent resistance
to biological treatment, the activated carbon pilot system was effective
in reducing the toxic nature of the wastewater, thus rendering it amenable
to biological treatment.

Adsorption isotherms and dynamic column studies conducted at an
activated carbon supplier's laboratories confirmed this information.

Matlack's terminal at Swedesboro, New Jersey is a typical operation
hauling a wide variety of chemical and petroleum and other products.
(See Table 1}. To maximize the opportunity for two-way hauls, many
trailers are cleaned at this terminal where the load originated in other
parts of the country. Representative products cleaned are oils, detergents,
sugars; phenols, latex, resins, plasticizers, paints, and a spectrum of
non-chlorinated and chlorinated aliphatic and aromatic solvents.

An average of 780 tankers are cleaned at this terminal monthly
resulting in an average daily production of 15,000 gallons (56.78 m3)
of wastewater. This works out to an average of 500 gallons (1.89 m3) per
vessel, However, it also includes the wash and rinse water from exterior
clgaﬂing of the tractors and trailers, and the cleaning of product pumps
and hoses.

The Swedesboro, New Jersey terminal of Matlack is located in a rural,
agricultural area. No publicly owned treatment works (POTWs) have
collection lines within any reasonable distance, and none are expected to
be constructed within the next 5 to 10 years. Therefore, it became
necessary for Matlack to develop an advanced wastewater treatment process
to enable them to achieve an effluent that would be permitted to be
discharged to an adjacent tidal creek that is a tributary of the
Delaware River. Permits are required from EPA, New Jersey DEP and the
Delaware River Basin Commission.




TABLE 1. PRODUCT MIX OF TANKER CARGO *

Cargo # Cleaned Cargo # Cleaned
Acetone 1 Alcoholic Liquor 1
Catalyst 1 Alkylates 2
Undefined 10 Phenol 1 7
Gasoline 2 Animal 0ils NOI 1
Solvents-Petroleum 23 Calcium Chloride Sol 1
No. 2 Fuel 0i} 1 Sodium Nitrite Sol, 14
Lube 011 225 Sodium Hydrosulfide 2
No. 6 Fuel 011 1 Latex 114
Plasticizing 01l 1 Resin 91
Toluene 20 Plasticizer 219
Fuel 0i1 Additive 3 Anhydrous Ammonia 2
Carbon Black 0il g Sulfuric Acid 1
Transformer 01l 3 Caustic Soda 19
Water 1 Lard 14
Tar 011 16 Hydrofluoric Acid 1
Naphthalene 1 Aluminum Chloride 1
Road Paving Compound 10 Styrene 1
Waste 5 Silicate of,Soda 1
Dye: Intermediate 1 Alcohol NOI 1
Aminoethyl Amine 1 Chemicals NOI 11
Aromatic Bottom Dist. 1 Tallow 1
Divinylbenzene 1 Acid NOI 2
Ammonium Thiosulfate 19 Benzyl Chioride 1
Orthodichlorobenzene 2 Ether NOI 1
Ammonium Thiocyanate 1 Fatty Acid 8
Sodium Suifide Sol 4 Glue i
Wax 52 Sugar Syrups 5
Butyl Alcohol 3 Liquid Sugar 8
Sodium Bichromate 1 Ethylene Glycol 2
Carbon Tetrachloride 1 Soap 2

* (Not all inclusive of variety of products cleaned, but'
representative for a given wonth at Matlack's Swedesboro
washing terminal).

1. "Not otherwise indicated by name" a Bill of Lading description

for ICC identification.




SECTION 2

CONCLUSIONS

The results of the full-scale studies evaluating the treatment of
tank truck washing wastewater demonstrated the technical feasibility and
process economics of the approach employed. The treatment sequence of
physical~chemical pre-treatment, carbon adsorption, and biological
degradation proved to be effective in the treatment of a highly variable,
sometimes toxic wastewater which had previously defied effective means
for complete treatment.

Activated carbon appears to be a viable treatment process for tank
truck washing wastewater. Despite the high cost, (40-60% of total
treatment costs), activated carbon should be considered in the sequence
of treatment steps, where surface water discharge standards must be met.

The key to the success of the treatment process was the use of
granutar activated carbon as a detoxifying step prior to a biological
[...]
water from the dissolved air flotation unit. Cationic polymer is added to
this recycle water to effect the agglomeration of suspended so11dg The
cationic polymer so1ution is added at the rate of 0.02 (1.3 x 10°° m 3/s)
to 0.33 (2.15 x 10~5 m3/s) gallons per minute via a chemical metering pump.
The feed rate is determined by previous jar testing daily.

From the flash mixing tank, wastewater is pumped at the rate of about
100 gallons per minute (6.31 x 10~3 m3/s) and delivered to a 2 ft. (0.61 m)
Dia. x 5 ft. (1.5 m) high pressurized retention tank. Atmospheric air
induced by means of an eductor into the suction side of the pump saturates
the wastewater with dissolved air at a pressure of 40 psi (276 kPa) Flow
of the wastewater from the pressure retention tank is controlled via a
pressure control vaive prior to introduction into a dissolved air flotation
unit. Immed1ate1y following the control valve, an anionic polymer
solution is added to the wastewater at the rate of 0.02 - 0.12 gallons
per minute (1.3 x 10-6 - 7,6 x 10-6 m3/5) via a second chemical metering
pump. This polymer alsc alsc aids in the agglomeration of a suspended
material such that the solids are more easily removed in the flotation unit.

The dissolved air flotation (DAF) unit is 8 ft. (2.4 m) diame%er and
6'3" (; .9 m) high and provides an effective surface area of 40 ft.
(3.7 m In the unit, the pressurized waste stream is released to
atmospher1c pressure in a center well., As the small bubbles of air form
in the tank, suspended materials become attached and rise to the water
surface. Here the froth is skimmed and stored in the sludge coilection
tank and later removed for off-site disposal. The heavier flocculated
materials formed by the polymer addition settle to the bottom of the tank
and_are drained back to_the batch equalization tanks. About 70% of
effluent from the dissolved air flotation unit is recycled back to the
flash mixing tank to aid in the solids removal process and to minimize cost
of chemicals.

Treated wastewater from the dissolved air flotation unit is then fed
to a 2,250 gallon (8.52 m3) storage/feed tank for subsequent treatment.
From this gank wastewater is pumped at a rate of 30 gallons
(1.9 x 1073 md/s) per minute to a 4 foot (1.2 m) diameter mixed-media
filter. This unit is filled with 18" (0.46 m) of a 0.4 mm sand and 18"
(0.46 m) of 0.5 mm anthrafill. As the wastewater passes down through the
mixed-media bed at.a syrface loading rate of 2 gpm/sf
(1.36 x 10-3 m3.s -1.m™2) residual suspended solids carried over from the
DAF unit are removed. As solids are removed on the filter, a hydraulic
pressure loss is experienced which necessitates backwashing of the media.
The washing procedure is initiated at a pressure drop varying from
10-15 psi ?69 - 102 kPa). Filter effluent is used for backwashing and
is pumped from a holding tank upflow through the filter at the rate of
15 gpm/sf (0,01 m3es™ “1.m~2). The backwash water is then directed to the
batch collection tanks at the head of the system for retreatment.

6




Effluent from the mixed-media filter then flows by pressure
through two granular activated carbon fixed-bed adsorbers operated in
a downflow mode, in series. Each adsorber contains 20,000 pounds (9072 kg)
of granular activated carbon providing a contact time of about 175 minutes
per bed. As the wastewater passes through these units, high molecular
weight organic chemicals are adsorbed on the surface of the carbon.
At the same time, low melecular weight organic materials pass through the
unit for further treatment in a biological system. When breakthrough
of organic material occurs in the lead carbon bed, wastewater flow is
directed to the second adsorber and the exhausted carbon is replaced.
The spent carbon removed from the system is returned to the supplier for
reactivation. The freshly filled adsorber is then placed back on 1ine
in the second stage or polish position.

gluent from the carbon adsorption system flows to a 3,000 gallon
(11.4 m?) surge tank and then to a rotating bio-filter {(RBF) system.
This unit combines the principles of the rotating bio-disc and the
trickling filter bio-filtration systems. The unit is comprised of a
7.5 (2.3 m) by 6 ft. (1.8 m) cylindrical basket arrangement mounted on
a horizontal axis and filled with 1-1/2" (3.81 cm) by 2" 55 .0 cm)
polyethylene rachig rings. A total of 212 cu. ft. (6.0 m ) of media
provides a total surface area of 1,400 square feet (130 @ As shown
in Figure 2 , the system rotates in a 500 gallon (1.89 m®) open tank

partially filled with the wastewater.

A bio~mass develops on the media which is contacted with the
wastewater as it rotates in the tank. This bio-mass b1o1og1ca11y degrades
organic materials remaining in the wastewater.

The effluent from the RBF unit flows by gravity into a 50,000 gailon
(189.3 m?) concrete holding tank. MWater is then normally recycled from
this tank through the RBF unit at a recirculation rate of 75-100%.
Periodically, biological solids are pumped from the bottom of the
effluent tank and returned to the batch collection tanks at the head of
the system.




 EPA PHASE ALTERNMS'E{
{ EAD-POLI
o ST | g
iL SEPAR
WASHING © TANK CARBON
OPERATIONS ADSORPTION COLUMNS
WASTEWATERS
& !
< =
o 0.
1 G
El | o
COLLECTION =L |_| 2| _To6PM |306PM
SuMP RECYCLE
CATIONIC POLYMER —» MULTT~
m .
= FILTER Ll SURGE
RETENTION
o O -
% :Jo_i TANK N TANK
BATCH o )
TA% — g BIOFILTER 28
SULFURIC ACID SORGE T |
TANK o
STORAGE 'CLARIFIER |
VESSELS
SKIMMED SLUDGE TO TREATED WASTE
OILSTO . DISPOSAL SERVICE WATER-30GPM
MARKET ‘ OVER 8 HRS.

Figure 1. Flow Schematic.




- Figure 2. Rotating biofilter unit: continuously rotating
cylindrical basket supports biological agents oh
raschig rings and provides continual rinsing of
biological agents via half immersion in tank in

which rotates.




SECTION 4
EXPERIMENTAL RESULTS AND DISCUSSION
GENERAL EFFECTIVENESS

A summary of the data collected from the tank truck washing
wastewater treatment facility is presented in Table 2. Due to the
intermittent nature of the washing terminal discharges, it was impossible to
properly sample and analyze the raw wastewater. As such, the performance
data for the treatment facility was generated across the dissolved air
flotation, filtration, adsorption and bio~filtration treatment processes.
Table 2, however, does present raw wastewater data characteristics which
were determined by calculation using the oil and sludge removal data
collected during operation. Overall, the treatment system averaged greater
than 90% removal of COD. Oils and greases and phenolics were reduced by
greater than 99%, averaging less than 1 and 0.1 mg/1 respectively, in the
system effluent.

API SEPARATOR

The API separator system employed at the head of the treatment
sequenc$ performed_well over the demonstration period. On the average,
125 gallons (.47 m) of floating oils per operating day were removed and
sold for re-refining at the rate of 5¢_per gallon. The system also
generated a total of 80 gallons (0.3 m3) of settable sludge per week at
a solids concentratgon averaging 8%. The sludge was collected and drummed
in 55-gallon (0.2 m3} steel containers and hauled off-site for disposal in
an approved landfill. Effluent from the API separator averaged 400 mg/1
0il and grease.

NEUTRALIZATION
Prior to chemical coagulation, pH reduction from 10 - 12 to 3
6.5 - 7.5 was automatically controlled. An average of 5 gallons {0.02 m )

of 660 Be’ sulfuric acid were consumed in this process per operating day.

DISSOLVED AIR FLOTATION (DAF)
Both cationic and anionic polymer were added to the DAF feed to

effect proper floc formation. The cationic polymer (Magnafloc 509C) was
added first, at an average concentration of about 600 ppm. This was

10




TABLE 2 . SUMMARY OF TREATABILITY DATA FCR PERIOD 2/10/76 - 6/23/77

Sepaﬁziion/ Carbon edsorption
dissoTved Mixed-media Lead PoTish
Wastewater air flotation filtration carbon carbon Biofiltration
pH 106.5 - 12.5 16.5 - 12.5 6.5 - 8.0 6.5 - 8.5 6.5 - 8.5 6.5 - 8.5
Color APHA Qver 500 Over 500 50 - 100 1-1¢0 1- 5 10 - 50
— Turb JTU Over 500 Over 500 5- 30 5-10 1- 5 e
C00 mo/1 1,800 - 15,000 1,800 - 11,500 1,100 - 5,500 900 - 1,900 650 - 1,800 125 - 1,500
BOD; mg/1 600 - 3,000 600 - 2,200 o 800 - 1,500 550 - 1,300 20 - 800
0 &G mg/l 110 - 600 110 - 375 5« 15 cemmemmeee < <1
Phenols mg/'l 1 - 500 1 - 250 1- 200 emmeraeee- 0.1 0.1

SS mg/1 300 - 5,000 100 - 1,300 [ R -




followed by the addition of an anionic polymer {Magnafloc 835A) at an
average concentration of 8 ppm.

: The DAF system generated about 750 gallons (2.8 m3) of sludge

(10% solids) per day requiring off-site disposal. Effluent from the
flotation unit averaged 3,500 mg/1 COD, 100 mg/1 oil and grease and less
than 100 mg/1 suspended solids.

It was imperative that batch collection tanks be provided for
equalization in order to operate the dissolved air flotation process
properly. Even with this technique, the raw waste emulsion could not be
broken on several occasions. This usually resulted when there was an
inadvertant discharge of latex heels to the system or unusual successive
cleaning of four or five tankers which carried this product. At these
times, the excessive concentration of surfactants in the wastewater blocked
flocculation reaction. Further, the pressurized wastewater when released
to the atmosphere in the DAF overflowed the unit with foam. The operator
was generally able to overcome this problem by placing the system on 100%
recycie for several hours and/or returning the entire volume to the other
batch holding tank, or increasing the cationic polymer dosage to the
maximum feed rate.

Other than temporary shutdown for maintenance, the DAF system
operated efficiently.

MIXED-MEDIA FILTRATION

The mi xed-media f11trat1on system received wastewater from the DAF
system. The average pumping rate of 30 gallons per minute 1 89 X 18 m /s)
provided a surface loading rate of 2.5 gpm/sf. (1.7 x 10-3 . ).

At this loading rate and an average suspended solids feed of 1ess than
100 ppm, the filter contained sufficient capacity to allow about 5 operating
days between backwashings.

A backwashing rate of 15 gpm/sf (0.01 m3 5'1-m“ was ut§11zed for
cleaning the filter system. A total of 2,700 gallons (10.2 m3) of filtered
water was required during the 15-minute backwash cycle. This water was
directed to the head of the treatment facility for reprocessing.

The filter performed very well over the duration of the study. The
suspended solids were reduced by approximately 90% and averaged about
10 mg/1 in the effluent to the carbon columns.

CARBON ADSORPTION SYSTEM

The carbon adsorption system was utilized in the treatment scheme for
the purpose of preferentially removing high molecular weight organics which
may be toxic to a biological treatment system. Preliminary studies
1ndicat§d a need for about 50 pounds (22.7 kg) of carbon per 1,000 gallons
(3.79 m?) of wastewater treated to remove the bio-refractory and bio-toxic
organics. This requirement was essentially confirmed in the study as the
full-scale systems utilized about 20,000 pounds {9072 kg) per month of
activated carbon. It should be pointed out, however, that

12




the carbon beds were replaced based on monitoring of phenol in the carbon
effluent. At this point, there was 1.0 mg/1 phenol and, generally,
approximately 2,000 mg/1 COD. A reduction in the carbon usage rate might
be expected if the system were monitored for breakthrough of other specific
organics, if phenol were not present.

Phenolic compounds were consistently reduced by greater than 99% while
the average COD removal was about 65% in the activated carbon process.

Table 3 displays representative water quality characteristics for a
given month. O0il and grease, BOD, COD, and suspended solids were consis-
tently reduced as a result of the system treatment. Figures 3 through 6
~graphically show these results.

TABLE 3. TYPICAL INFLUENT AND EFFLUENT CHARACTERISTICS

System Influent System Effluent

After Gravity Separation After Carbon Treatment
Date 0 & G___BOD COD SS 0 &G _BOD coOD SS
3/01/78 132 867 3140 536 <1 353 490 7
3/03/76 116 483 3880 630 <1 361 --- 5
3/09/76 155 426 1480 407 <1 410 492 5
3/11/76 119 1140 4160 486 <1 435 536 1
3/18/76 256 560 3650 1280 <1 410 720 2
3/19/76 644 675 2520 1480 <1 344 670 1
3/23/76 553 815 3850 1300 <1 435 585 4
3/24/76 417 800 4190 987 <1 400 526 -

Table 4 shows the percent removal of oil and grease, BOD, COD, and
suspended solids for the example month of March, 1976, that was calculated
from Table 3.

13




TABLE 4 . PERCENT REMOVAL OF TESTED PARAMETERS

% Remgval

DATE 0&G BOD CoD S
3/01/76 >99 59.3 84.4 98.7
3/03/76 >99 25.3 ——- >99
3/09/76 >99 3.8 66.8 98.8
3/11/76 >99 61.8 87.1 >99
3/18/76 >99 26.8 80.3 >99
3/19/76 >99 49.0 73.4 >99
3/23/76 >99 46.6 84.8 >99
3/24/76 >99 50.0 87 .4 *99

Figure 7 graphically shows this data.

Concentrations of BOD and COD are important factors in determining
the biological treatability of a waste stream.

BOD, which is the amount of oxygen consumed by aerobic bacteria
while decomposing organic matter, is a vital test for determining oxygen
requirements of an aerobic biological waste treatment process and becomes
a means of predicting or observing the oxygen depletion in a natural
stream resulting from waste discharge.

COD is a test that is also widely used as a means of measuring
the pollution strength of industrial wastes. The test provides a measure
of the oxygen consumed by organic matter that is susceptible to oxidation
by a strong chemical oxidant.

Therefore, BOD tests indicate how much biodegradable organic
material is in the waste and the COD test result includes the biodegradable
and what can be chemically oxidized. Since BOD measures only the organic
material that is biodegradable and COD measures all organic material, the
BOD:COD ratio is an indicator of the biological treatability of wastes.

14




Table 5 Tists the BOD:COD ratios for the equalized influent
after gravity separation and effluent from the activated carbon during
a typical month. The higher BOD:COD ratio for the carbon effluent is
a direct result of the aforementioned systems and indicates a higher
dggree of biological treatability. Figure 8 is a graphical representation
of the data.

TABLE 5. BOD/COD RATIOS

System Influent System Effluent
Date After Gravity Separation After Carbon Treatment
3/01/76 0.276 0.720
3/03/76 0.%2¢  emee-
3/09/76 0.288 - 0.833
3/11/76 0.274 0.812
3/18/76 0.153 0.569
3/19/76 0.268 0.513
3/23/76 0.212 0.744

3/24/76 0.191 0.760

15




700}

600+
% 500"
£
7] I
@ 400
nl
or
L0
. 2 300t
5 o—eINFLUENT AFTER GRAVITY
200 SEPARATION
¥—XEFFLUENT AFTER CARBON
TREATMENT
100}
——— ¥——x . — — . G 5
] 5 10 15 20 25 30
MARCH 1976
Figure 3. Influent and effluent 0il and grease measurements.

;————_




Ll

BOD (mg/%)

500

12001

noot

1000r

900

800

700

600

400

300

2001

100

— INFLUENT AFTER
GRAVITY SEPARATION

- X—XEFFLUENT AFTER
CARBON TREATMENT

N

] —_l 1 ] ]

Figure 4.

10 15 20 25 30
MARCH 1976

Influent and effluent BOD measurements.




o—e [INFLUENT AFTER
GRAVITY SEPARATION

¥—xX EFFLUENT AFTER
CARBON TREATMENT

1 2 1 1 I —

5 10 15 20 25 30
MARCH 1976

Figure 5, Influent and effiluent COD measurements.




6l

SSS&nq/?)

N
e

o—eNFLUENT AFTER GRAVITY
SEPARATION

¥—xEFFLUENT AFTER CARBON
TREATMENT

¥

] 5 10 20 25 30

15
MARCH 1976

Figure 6. Influent and effluent SS measurements.




90

80

02

% REMOVAL
g

40
+—e (0l AND GREASE

a ¥-XBOD
%0 - &ACOD
a8
20k SS
10|
L i 1 1 i —
] 5 10 15 20 25 30

MARCH 1976

Figure 7. System treatment removal of 0 & G, BOD, COD, and SS




12

~ BoD/coOD

1.00r

.70

o0

40

o—o |[NFLUENT AFTER GRAVITY

SEPARATION

¥— EFFLUENT AFTER CARBON

TREATMENT

L

10 i5 20
MARCH 1976

Figure 8. Influent and effluent BOD/COD ratios.

25

30




Further substantiation of the carbon system's ability to remove
bio-toxic organics was the actual operating experience. During the
study, the biological system was never upset or poisoned despite the